
 

Official Use Only 

 

 

 

   

Environmental and Social Impact Assessment (ESIA) 

for the Establishment of cGMP Compliant Vaccine 

Manufacturing Facility (Fill-Finish) in Kilinto 

Industrial Park, Addis Ababa, Ethiopia 

Client 

Federal Democratic Republic of Ethiopia 

Ministry of Health, Addis Ababa, Ethiopia 

Consultant: 

Techinvention Lifecare Private Limited 
#1004, The Summit Business Bay, Andheri-Kurla Road 

Mumbai 400093, India; +91-22-40052123; www.techinvention.biz  

 

October 2025; Addis Ababa, Ethiopia 

 

http://www.techinvention.biz/


 

i 

 

Official Use Only 

EXECUTIVE SUMMARY 

Ethiopia's current reliance on imported vaccines presents vulnerabilities in light of a growing 
[...]
13.00 – 15.00 Rock layer Dark grey, slightly to moderately weathered, 



 

53 

 

moderately to closely spaced joints/fractures, medium 

strong vesicular BASALT rock 

 

 

 

BH-2 

2.00 – 2.45 3/3/4  

Medium stiff to very stiff, light grey, high plastic silty 

CLAY/ clayey SILT 
4.00 – 4.45 4/6/8 

6.00 – 6.45 5/8/11 

8.00 – 8.45 4/8/9 

10.40 – 15.00 Rock layer Dark grey, slightly to moderately weathered, 

moderately to closely spaced joints/fractures, medium 

strong vesicular BASALT rock 

 

 

 

 

BH-4 

2.00 – 2.45 3/4/6  

Stiff to very stiff, light grey, high plastic silty CLAY/ 

clayey SILT 
4.00 – 4.45 6/8/8 

6.00 – 6.45 7/9/10 

8.00 – 8.45 5/7/8 

10.40 – 10.95 6/8/12 Very stiff, variegated color (light brown dominated), 

high plastic sandy SILT 

11.00 – 15.00 Rock layer Dark grey, slightly to moderately weathered, closely 

to very closely spaced joints/fractures, medium strong 

vesicular BASALT rock 

 

 

 

BH-5 

2.00 – 2.45 2/2/3  

 

 

Medium stiff to very stiff, light grey, high plastic silty 

CLAY/ clayey SILT 

4.00 – 4.50 4/5/6 

6.00 – 6.45 4/7/8 

8.00 – 8.45 5/7/9 

10.00 – 10.45 5/8/9 

12.00 – 12.45 5/8/10 

14.00 – 14.45 6/8/12 

 

 

 

 

 

BH-6 

1.50 – 1.95 2/3/3  

 

Medium stiff to very stiff, light grey, high plastic silty 

CLAY (expansive soil) 

3.00 – 3.45 2/4/4 

4.50 – 4.95 2/4/5 

6.00 – 6.45 4/8/9 

7.50 – 7.95 4/7/7 

9.00 – 9.45 6/8/11 Very stiff, variegated color (light brown dominated), 

high plastic gravelly sandy SILT 10.50 – 10.95 7/10/7 

13.50 – 15.00 Rock layer Dark grey, slightly to moderately weathered, closely 

to very closely spaced joints/fractures, medium strong 

vesicular BASALT rock 

 

4.2.2.5. Surface and Groundwater (Drainage) 

The project site lies within the Akaki River catchment, which comprises the Big and Little 

Akaki Rivers that drain a wide area of Addis Ababa. The river system is notably affected by 

domestic and industrial waste discharges, resulting in considerable pollution. Within the 

Kilinto Industrial Park (KIP), the Idoro and Kilinto Rivers pass through the area, 

necessitating the delineation of buffer zones to mitigate potential flood risks. Groundwater 

resources, accessed through six boreholes within the KIP, serve as a major water supply 

source.  



 

54 

 

 
Figure 15: Surface Water Crossing the KIP, Addis Ababa 

4.2.2.6. Ground Water Condition  

During the course of the drilling by Techinvention Lifecare Ltd; water was not found in all 

boreholes and variation in location of the long-term water table may occur as a result of 

changes in precipitation, evaporation, seepage and other factors not immediately apparent at 

the time of this exploration. Moreover, no corrosion attack is expected on the foundation 

structure. 

4.2.2.7. Flora and Fauna 

Site observations and information from the KIP community indicate that the area is largely 

devoid of significant vegetation cover and wildlife due to prolonged farming activities and 

human interference. 

4.3.  Natural Calamity Risks of the Project Site  

Assessing the potential risks posed by natural calamities to a proposed vaccine manufacturing 

facility is important to ensure operational continuity, safety, and minimize environmental and 

social impacts. Addis Ababa's location within the East African Rift System and its specific 

geographical and climatic conditions necessitate a thorough assessment of seismic, volcanic, 

and flood risks. 



 

55 

 

4.3.1. Seismic Zone and Earthquake Risks 

Addis Ababa is situated within the seismically active East African Rift System, making it 

susceptible to earthquakes. The city's proximity to the Ethiopian Rift Valley, which hosts 

active and dormant volcanoes (e.g., Mount Fentale), further complicates the risk profile. 

Recent seismic activity near Mount Fentale, including a series of magnitude 5+ earthquakes 

in late 2024 and early 2025, with tremors felt in Addis Ababa, underscores this vulnerability. 

This ongoing activity, accompanied by steam vents and evacuations in affected areas, 

indicates a heightened seismic risk.  

 

Figure 16: Recent earthquake activity in Ethiopia 

4.3.2. Volcanic Eruption Risks 

Although Addis Ababa is not directly adjacent to active volcanoes, the city faces indirect 

risks from volcanic eruptions in the region, primarily through ashfall. While the likelihood of 

a major eruption directly impacting Addis Ababa is considered low, prevailing wind patterns 

could carry volcanic ash clouds towards the city. 

Volcanic ashfall can disrupt air travel, impacting transportation and logistics. It can also 

contaminate water sources, potentially affecting public health. Furthermore, ash accumulation 

can damage infrastructure, including power lines and communication networks. Preparedness 

measures, such as monitoring volcanic activity and developing ash fall response plans, are 

essential to mitigate these potential disruptions and protect public safety. 



 

56 

 

4.3.3. Flood Risks 

Addis Ababa, situated within the Akaki watershed, experiences a temperate Afro-Alpine 

climate with distinct wet seasons. The city's rapid development, coupled with factors like 

construction near rivers, a weak sewerage system, and inadequate drainage, increases its 

vulnerability to flooding, particularly during the Kiremt (June-September) rainy season. 

Some of the greatest flood risk occurs in the southern half of the city where the slope is 

relatively flatter than in the northern parts of the city (Figure 16). Considering the project 

site’s considerable distance from nearby rivers and its location on an intermediate slope, the 

likelihood of flooding is minimal. The calculated flood risk for the proposed VMF 

construction site is 0.15, indicating a very low flood hazard (See Figure 17).  

 

Figure 17: Map illustrating Addis Ababa city prone area to greatest flood risk (Dusseau et al., 2023) 

4.4. Land Use of the Project Area (KIP Infrastructure, Service and Practices) 

Given the project site's location within the Kilinto Industrial Park (KIP) and its reliance on 

park-provided facilities and services, an assessment of the park's enabling environment is 

essential. The KIP encompasses 280 hectares of serviced land from which 166 hectares were 

specifically designed for pharmaceutical industries, with 22 investors currently occupying 

plots for investment. Access to the park is facilitated through two gates: a main entrance and 



 

57 

 

a separate entrance designated for construction vehicles. Each plot benefits from 

comprehensive utility and infrastructure access, including electricity, manhole connections, 

telecom lines, domestic and industrial waste sewer lines, a water supply line, and internal 

roadways. Furthermore, a dedicated health center, complete with a brick-built incinerator for 

managing its waste, serves the staff of KIP investors. The data collection process illustrated in 

Figure 18, 19 and 20. 

 

Figure 18: Kilinto Industrial Park Capacity Assessment (Discussion with KIP engineering team 

experts and Environmental Safeguards Specialists from MOH) 

 



 

58 

 

 

Figure 19: Kilinto Industiral Park Capacity Assessment (Site Visit with KIP engineering team experts 

and Environmental Safeguards Specialist from MOH) 

 

Figure 20: Waste Water treatment Plant under construction in KIP 

4.4.1. Wastewater management 

KIP’s wastewater treatment plant (WWTP) is under construction (91% physical progress) 

with state-of-the-art, zero liquid discharge (ZLD) technology. The wastewater collection 

system consisted of double drainage pipelines for industrial waste and domestic sewer 

separately. The capacity of the treatment plant is 14 million liters per day (14 MLD) from 

which 13580 – 13720 m3/day (about 97.0 – 98.0 %) will be recovered. The treated water 

(reclaimed water) will be re-used for greenery and road cleaning.  

The industrial park regulations mandate that all investors install a dedicated septic/holding 

tank with a minimum retention capacity of 72 hours for wastewater. This 72-hour holding 



 

59 

 

period is primarily intended to ensure sufficient wastewater volume is accumulated to 

facilitate the optimal and continuous operation of the Kilinto Industrial Park (KIP) 

Wastewater Treatment Plant (WWTP).  

KIP WWTP plan is designed to meet guidelines like International Finance Corporation 

(IFC) for wastewater discharge, Ethiopia Environmental standard for industrial pollution, 

Compulsory Ethiopian Standard 329: for sludge management, ISO 16075-2020: Guidelines 

for wastewater reuse. The KIP WWTP features several major treatment units, including a 

screen and grit chamber, air floatation system, biological aeration, membrane bio-filtration, 

a reverse osmosis system, and a multiple effect evaporator for reject management. The KIP 

WWTP employs a comprehensive treatment process, including: a receiving chamber, 

stilling chamber, bar screen chamber, grit removal chamber, equalization tank (with jet 

mixer), pipe flocculator, high-efficiency air flotation (HAF), membrane bioreactor (MBR), 

clean-in-place (CIP) system, MBR permeate tank, disinfection, and sludge management. 

The treatment plant design parameters and expected treated wastewater characteristics are 

presented in Table 5 and 6, respectively. Detailed process descriptions and design criteria 

are available in the updated KIP ESIA study report (2017). 

The treatment process incorporates sludge thickening and drying beds for managing sludge. 

Sludge management is a critical environmental consideration within the KIP. Chemical 

sludge from the HAF system is dewatered using a centrifuge. Biological sludge from the 

aeration tank is thickened prior to centrifuge dewatering. After Thickening, the sludge feed 

into the Centrifuge for further dewatering. The resulting dewatered sludge cake is then 

transported to the sludge storage yard for disposal. Given that the Wastewater Treatment 

Plant (WWTP) is currently under construction, it is not possible to provide data on treated 

sludge characteristics. The sludge will be disposed in a landfill upon rigorous testing and 

confirmation that it meets all applicable permissible limits set by both national and relevant 

international environmental standards like USEPA's Toxicity Characteristic Regulation, 2024.  

Table 6: KIP WWTP Design Parameters 
 

Sr. 

No. 

Parameters Raw Effluent 

Pharmaceutic

al (ppm) 

   Sewage (ppm) Blended 

Effluent & 

Sewage (ppm) 

1 pH 7.0 - 9.0      7.0 - 8.0 7.0 - 9.0 

2 Total Suspended Solids (TSS) 3000 - 5000 750 3000 - 5000 



 

60 

 

3 Total Dissolved Solids (TDS) 350 300 346.9 

4 Biological Oxygen Demand (BOD) 500 350 489.3 

5 Chemical Oxygen Demand (COD) 1500 - 2000 630 1902 

6 Oil & Grease 10 - 9.3 

7 Color <100 - <100 

8 Total Nitrogen (as N) 76 - 70.6 

9 Total Phosphorus (as P) 12 - <12 
 

Table 7: KIP WWTP Expected Treated Wastewater Characteristics 

Sr. No. Parameters Treated Water 

Quality (ppm) 

1 pH 6.5-8.0 

2 Total Suspended Solids (TSS) <400 

3 Total Dissolved Solids (TDS) BDL 

4 Biological Oxygen Demand (BOD) <5 

5 Chemical Oxygen Demand (COD) <15 

6 Oil & Grease BDL 

7 Color BDL 

8 Total Nitrogen (as N) <1 

9 Total Phosphorus (as P) <5 

 

4.4.2. Solid Waste Management 

The waste generated within the KIP can be classified into hazardous and non-hazardous 

waste (combustible, incombustible, domestic and recyclable wastes). Each investor within 

the KIP is responsible for segregating their waste at the source, separating materials based on 

their type. 

A designated area within the Kilinto Industrial Park (KIP) facilitates non-hazardous waste 

sorting activities, demonstrating a commitment to responsible waste management. The KIP 

administration intends to collaborate with small-scale enterprises specializing in waste 

management to enhance efficiency and promote local economic development. To support 

proper waste management practices, adequate waste containers have been strategically 

positioned throughout the park. A sufficient space for storing waste for three days shall be 

secured for transfer station and facilities. This segregated waste (non-hazardous waste) is 

then collected and appropriately disposed of by licensed waste disposal firms, ensuring 

adherence to environmental regulations and proper handling of various waste streams. 

 



 

61 

 

 

Figure 21: KIP Waste Sorting Site and Containers 

4.4.3. Security Services 

Security within the Kilinto Industrial Park (KIP) is maintained through a multi-layered 

approach. Twenty-two elevated security houses strategically positioned across the grounds to 

provide enhanced visibility. Security personnel operate in three shifts to ensure continuous 

monitoring. Furthermore, federal police units patrol the area, supplementing the park's 

security measures. Individual industries within the KIP are required to establish their own 

perimeter fences and implement 24-hour surveillance camera systems for added security. 

Regular weekly meetings facilitate case evaluation within and surrounding the park, 

promoting collaboration between KIP security, local police, and security officers from Akaki 

Kality Woreda 9 and 10. This collaborative approach fosters a secure environment for both 

investors and the surrounding community. The emphasis on individual industry 

responsibility, combined with coordinated security patrols and regular inter-agency meetings, 

contributes to KIP's overall security framework.  

4.4.4. Fire Fighting Services 

The Kilinto Industrial Park (KIP) collaborates with the Addis Ababa City Administration 

(AACA) Fire and Emergency Response Office to ensure adequate fire safety measures. 

Currently, the park's firefighting capacity includes one firetruck and nine strategically located 



 

62 

 

fire hydrant spots. While there is currently one fire safety expert on staff, plans are underway 

to increase the number of experts through a Memorandum of Understanding (MoU) with the 

AACA, further bolstering the park's capabilities. A 24/7 firefighting service is in place, 

providing continuous readiness to respond to any fire-related emergencies within the KIP. 

The collaboration with the city administration, combined with dedicated resources and 

ongoing efforts to expand expertise, demonstrates a commitment to proactive fire prevention 

and rapid response capabilities, ensuring the safety of park occupants and assets. The KIP is 

prepared to respond to any emergencies and will enhance its safety through a partnership 

with the city. Figure 21 shows the firetruck of the KIP. 

 

Figure 22: Fire truck of KIP 

4.4.5. Water supply  

The KIP is equipped with state-of-the-art water supply technology, which includes automatic 

SCADA control system and switchboards for both the submersible and surface pumps. The 

water supply is obtained from six boreholes, which have been drilled within the compound. 

The six boreholes have a total discharge capacity of 289.47 liters/s. The park have four 

reservoirs, of which two are elevated reservoirs each having a capacity of 250 m3, and two 

ground reservoirs with a capacity of 5,000 m3 and 1,000 m3 respectively, with booster pump 

station installed at the 1,000 m3 reservoir and 18,000 m reclaimed water line of about 

18,000m for greenery and road cleaning. However, KIP does not have a water treatment 

plant, except for the treatment of the pumped water with chlorine. The tenants of the park are 

expected to treat the water as per their requirement. 

 



 

63 

 

4.4.6. Existing GRM in the KIP 

The KIP grievance redress mechanism is designed to provide a supportive and efficient 

process for individuals to voice their concerns through the established Grievance Redress 

Committee. Any person with a grievance is encouraged to report their issue directly to the 

committee, ensuring that every concern is heard and addressed. Should the grievance remain 